
BNR to 
Enhanced 
Nutrient 
Removal  

Maryland Center for Environmental Training 
301-934-7500

info@mcet.org 
www.mcet.org 

mailto:info@mcet.org


BNR to Enhanced Nutrient Removal 

7 Contact Hours 
9 CC10 Hours 

Upgrading sewage treatment plants for nutrient removal is one of Maryland's top environmental 
priorities. This course addresses the implications of upgrading from Biological Nutrient Removal (BNR) to 
Enhanced Nutrient Removal (ENR). Topics covered will include: a review of the basics of nitrification, 
denitrification, and phosphorus removal; various process configurations will be discussed to accomplish 
the required levels of nutrient removal; and process control testing and adjustments will also be 
[...]
for plants with low effluent TP permits

March 2022 BNR and ENR 155

Effluent Filtration Application

TSS Removal Requirements

March 2022 BNR and ENR 156

TP Limit, mg/L Max TSS, mg/L

0.1 3.0

0.2 5.0

0.3 7.0

0.4 9.0

0.5 11

Assume soluble P = 0.05 mg/L; particulate P/TSS = 3.0%



53June 2011

Effluent TP versus Effluent TSS

0

0.1

0.2

0.3

0.4

0.5

0 0.1 0.2 0.3 0.4

Soluble Phosphorus, mg/l

T
o

ta
l 

P
h

o
s

p
h

o
ru

s
, 

m
g

/l

TSS = 8 mg/l

TSS = 6 mg/l

TSS = 4 mg/l

TSS = 2 mg/l

Assume particulate P/TSS = 3.0%

0.3

Target operating zone

Effluent TP versus Effluent TSS

0

0.1

0.2

0.3

0.4

0 0.1 0.2 0.3

Soluble Phosphorus, mg/l

T
o

ta
l 

P
h

o
s

p
h

o
ru

s
, 

m
g

/l

TSS = 4 mg/l

TSS = 2 mg/l

Assume particulate P/TSS = 3.0%

0.18

Target operating zone

159

What have you learned…

• What portion of TP is difficult to remove?

…non‐reactive soluble Org‐P

March 2022 BNR and ENR



54June 2011

160

What have you learned…

• List three ways to remove phosphorus from 
wastewater?

…source control

…background/biological uptake

…chemical addition

March 2022 BNR and ENR

161

What have you learned…

• The chemical dose for TP removal will depend 
on several factors; please list at least three…

…TP discharge limitations

…incoming TP loadings

…background/biological uptake rates of TP

…metal salt:TP mole ratio

March 2022 BNR and ENR

162

What have you learned…

• List two common chemicals used to 
precipitate phosphorus from wastewater…

…FeCl3

…Alum

March 2022 BNR and ENR



55June 2011

BNR

Overview

March 2022 BNR and ENR 163

• To reduce total phosphorus concentrations, 
most WWTPs began adding chemicals like 
FeCl3 or alum 

• To reduce total nitrogen concentrations, most 
WWTPs initiated a capital improvement 
project to add “Pre” and/or “Post” anoxic 
zones to already existing nitrification 
processes for denitrification

March 2022 BNR and ENR 164

BNR Program

• USEPA model ‐ Sequential BOD removal, 
Nitrification and Denitrification in separate 
basins

• South Africa model (MLE) – Modified Ludzack 
Ettinger process; Denitrification then 
Nitrification with nitrate recycle

• SBRs ‐ Sequencing Batch Reactors; Nitrification 
then Denitrification in same basin; no nitrate 
recycle

March 2022 BNR and ENR 165

Typical BNR Configurations



56June 2011

Typical BNR Configurations

March 2022 BNR and ENR 166

Nitrification then Denitrification
BOD 

Removal
Settling

Denitrification Nitrification  

Nitrification/Denitrification  

• Sequential

• MLE

• SBR

Nitrates

BNR Processes

March 2022 BNR and ENR 167

Process Nitrogen Phosphorus Comments

MLE Good None ‐Moderate basin volume

Enhanced MLE 
(Bardenpho)

Excellent None ‐ Large basin volume
‐ Need for methanol

Step Feed Good None ‐ No nitrate recycle

SBR Moderate Inconsistent ‐ No nitrate recycle

A2O Good Good ‐Moderate basin volume
‐ Sensitive to DO in return 

Modified UCT Good Excellent ‐Separate anoxic zone for RAS
‐ Several nitrate recycle streams
‐ Increased complexity

5‐stage Bardenpho Excellent Good ‐ Larger reactor volume
‐ Need for methanol

Oxidation Ditch Excellent Good ‐Long HRT and SRT
‐ Tight DO controls necessary

EPA “Model” for TN Removal

March 2022 BNR and ENR 168

WAS1

RAS1

PE

Secondary 

WAS2

RAS2

SE

Nitrification

WAS3

RAS3

NE

Denitrification 
Methanol

DE



57June 2011

MLE with Internal Recycle

March 2022 BNR and ENR 169

Internal 
Recycle

RAS

WAS

NOx-N ≤ 12.0 mg/L

Anoxic
Zone Aerobic Zone

Primary 
Effluent

March 2022 BNR and ENR 170

Sequencing Batch Reactor

Biological Nitrogen Removal

March 2022 BNR and ENR 171

nitrate 
NO3

Nitrogen gas 

N2

ammonia 
NH3

nitrite 
NO2

nitrate 
NO3

(heterotrophic bacteria) 

no dissolved O2

Nitrosomonas, Nitrobacter, and
Nitrospira 

Internal Recycle 

air (autotrophic bacteria) 

RAS

Denitrification Nitrification



58June 2011

BNR Program

• BNR Programs in Bay watershed states began 
removing nutrients in 1985

• For WWTPs greater than 0.5 mgd:
– 95% of wastewater discharged into the Bay

– Grant funding available for WWTP upgrades

• WWTP discharge goals:
– Reduce TP from ~ 6 mg/l to < 3.0 mg/l

– Reduce TN from ~ 20 mg/l to < 8.0 mg/l

March 2022 BNR and ENR 172

• BNR converts/removes Nitrogen (primarily 
ammonia – NH3) in wastewater to nitrite 
(NO2), nitrate (NO3), and ultimately 
nitrogen gas (N2).

• BNR is a two‐step process:

Step 1: Nitrification

Step 2: Denitrification

March 2022 BNR and ENR 3

Biological Nutrient Removal (BNR)

BNR

• Removes most nitrogen (TN) and phosphorus 
(TP) from wastewater

• BNR processes use microorganisms under 
different environmental conditions:

– Anaerobic (w/o O2 and NO3‐N)

– Anoxic (w/o O2)

– Aerobic or oxic (with O2) 

March 2022 BNR and ENR 174



59June 2011

BNR Stages

• Anaerobic stage ‐ No oxygen nor NO3‐N; 
Phosphorus is released; enhances greater TP 
uptake in the aerobic stage

• Anoxic stage – No oxygen; NO3‐N is converted 
to N2 gas (Denitrification)

• Aerobic stage – Plenty of oxygen; NH3‐N is 
converted to NO3‐N (Nitrification)

March 2022 BNR and ENR 175

Milestones

• 1954 Wuhrman proposes 2‐stage, aerobic ‐
anoxic process

• 1962 Ludzack and Ettinger proposes 2‐stage, 
anoxic – aerobic process

• 1973 Barnard in South Africa develops the 
Modified Ludzack‐Ettinger process

March 2022 BNR and ENR 176

2‐Stage BNR Process Evolution

March 2022 BNR and ENR 177

1954

1962

1973



60June 2011

2‐Stage BNR Process Evolution

March 2022 BNR and ENR 178

1954

1962

1973

2‐Stage BNR Process Evolution

March 2022 BNR and ENR 179

1954

1962

1973

March 2022 BNR and ENR 180

Modified Ludzack‐Ettinger ‐MLE



61June 2011

• 1976 Specter patents A/O® and A2/O® 
processes

March 2022 BNR and ENR 181

Milestone

AO

March 2022 BNR and ENR 182

For biological uptake of phosphorus

AO plus MLE = A2O

March 2022 BNR and ENR 183

AO

A2O

MLE



62June 2011

3‐Stage BNR Process

March 2022 BNR and ENR 184

March 2022 BNR and ENR 185

Anaerobic Anoxic Aerobic 
(Oxic)

Waste 
Sludge

Effluent

STAGE      PURPOSE                                                   .          

Anaerobic Soluble BOD uptake and phosphorus“release” zone.

Anoxic Denitrification and nitrogen gasification zone

Aerobic (Oxic) Nitrification and phosphorus “uptake” zone

Return Activated Sludge, 0.5 Qin

Nitrate Recycle, 2 Qin

Clarifier

RS/Primary/

Secondary

Effluent

3‐Stage BNR Process

• Recent efforts for nutrient removal for WWTPs 
with limited space for expansion has led to:

– Membrane reactors

– Side‐stream treatment for phosphorus removal:

• Struvite precipitation

– Side‐stream treatment for ammonia removal:

• ANAMMOX

March 2022 BNR and ENR 186

Historical View of BNR



63June 2011

187

What have you learned…

• What was the regulatory “drivers” for BNR 
programs in Chesapeake Bay states?

…EPA’s Chesapeake Bay Program (1983)

…1987 Chesapeake Bay Agreement

March 2022 BNR and ENR

188

What have you learned…

• What was the regulatory “driver” for ENR 
programs in Chesapeake Bay states?

…2000 Chesapeake Bay Agreement

March 2022 BNR and ENR

189

What have you learned…

• When did Dr. Barnard develop the modified 
Ludzack‐ Ettinger (MLE) process?  Why is this 
significant?

…1973 (added internal nitrate recycle)

...The MLE concept is the standard for 
wastewater processes

March 2022 BNR and ENR



64June 2011

BNR

Process Details

March 2022 BNR and ENR 190

Typical Activated Sludge Process

Return Activated Sludge

Sludge

Return Activated Sludge

Sludge

Aeration Tank

Clarifier

Air

Influent

Effluent

March 2022 191BNR and ENR

BNR Processes

• Anaerobic‐aerobic (AO)

• Modified Ludzack‐Ettinger (MLE)

– Anoxic‐aerobic

• Anaerobic‐anoxic‐oxic (A2O and UCT)

• Step feed

• Oxidation ditch

March 2022 BNR and ENR 192



65June 2011

Two Stage Wuhrmann BNR Process

March 2022 BNR and ENR 193

Aerobic Anoxic

Waste 
Sludge

Influent Effluent

STAGE      PURPOSE                     . 

Aerobic (Oxic) Nitrification

Anoxic Denitrification and Nitrogen gas release

Return Activated Sludge, 0.5 Qin

Clarifier

Two Stage Ludzack‐Ettinger BNR Process
Denitrification‐Nitrification

March 2022 BNR and ENR 194

Anoxic Aerobic

Waste 
Sludge

Effluent

STAGE      PURPOSE                                                   .          

Anoxic BOD Removal, Denitrification, and Nitrogen gas release zone

Aerobic (Oxic) Nitrification zone 

Return Activated Sludge, 0.5 Qin

Influent

Clarifier

Modified Ludzack‐Ettinger BNR Process
Denitrification‐Nitrification with Nitrate Recycle

March 2022 BNR and ENR 195

Anoxic Aerobic

Waste 
Sludge

Effluent

STAGE      PURPOSE                                                .                               

Anoxic BOD Removal, Denitrification, and Nitrogen gas release

Aerobic (Oxic) Nitrification zone 

Return Activated Sludge, 0.5 Qin

Nitrate Recycle, 2 Qin

Influent

Clarifier



66June 2011

Impact of Internal Recycle on Effluent TN

March 2022 BNR and ENR 196

TN Removal – Example 1

March 2022 BNR and ENR 197

Nitrate (NO3) Recycle  (1 to 4) x Qin

NitrificationDenitrification

Influent Effluent
2.5 
Qin

Qin

Return Activated Sludge, 0.5 Qin

0.5 Qin

1.0 Qin

2.5 Qin
1.5 
Qin

NH3 – 30 mg/L

NH3 – 12.0 mg/L
NO3 – 0 mg/L

1.0 Qin

Assume all NO3 returned to Denitrification is converted to N2

Assume all NH3-N is converted to NO3-N in Nitrification.
What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 12.0 mg/l

2.5/1

NH3 – 0 mg/L
NO3 – 12.0 mg/L

TN Removal – Example 2

March 2022 BNR and ENR 198

Nitrate (NO3) Recycle  (1 to 4) x Qin

NitrificationDenitrification

Influent Effluent
3.5 
Qin

Qin

Return Activated Sludge, 0.5 Qin

0.5 Qin

2.0 Qin

3.5 Qin
1.5 
Qin

NH3 – 30 mg/L

NH3 – 8.6 mg/L
NO3 – 0 mg/L

2.0 Qin

Assume all NO3 returned to Denitrification is converted to N2

Assume all NH3-N is converted to NO3-N in Nitrification.
What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 8.6 mg/l

3.5/1

NH3 – 0 mg/L
NO3 – 8.6 mg/L



67June 2011

TN Removal – Example 3

March 2022 BNR and ENR 199

Nitrate (NO3) Recycle  (1 to 4) x Qin

NitrificationDenitrification

Influent Effluent
4.5 
Qin

Qin

Return Activated Sludge, 0.5 Qin

0.5 Qin

3.0 Qin

4.5 Qin
1.5 
Qin

NH3 – 30 mg/L

NH3 – 6.7 mg/L
NO3 – 0 mg/L

3.0 Qin

Assume all NO3 returned to Denitrification is converted to N2

Assume all NH3-N is converted to NO3-N in Nitrification.
What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 6.7 mg/l

4.5/1

NH3 – 0 mg/L
NO3 – 6.7 mg/L

TN Removal – Example 4

March 2022 BNR and ENR 200

Nitrate (NO3) Recycle  (1 to 4) x Qin

NitrificationDenitrification

Influent Effluent
5.5 
Qin

Qin

Return Activated Sludge, 0.5 Qin

0.5 Qin

4.0 Qin

5.5 Qin
1.5 
Qin

NH3 – 30 mg/L

NH3 – 5.5 mg/L
NO3 – 0 mg/L

4.0 Qin

Assume all NO3 returned to Denitrification is converted to N2

Assume all NH3-N is converted to NO3-N in Nitrification.
What is the NH3-N concentration in Denitrification? NH3-N = 30 mg/L = 5.5 mg/l

5.5/1

NH3 – 0 mg/L
NO3 – 5.5 mg/L

Impact of Internal Recycle on Effluent TN

March 2022 BNR and ENR 201

- NOx = 30 mg/L



68June 2011

Step Feed Process

March 2022 BNR and ENR 202

Effluent

RAS

Aeration Tanks

WAS

PE
Secondary
Clarifiers

ML

Aeration 
Tanks

Effluent

Secondary 
Clarifiers

From Primary 
Treatment

PE

From Primary 
Treatment

ML

RAS

WAS

Step Feed

March 2022 BNR and ENR 203

Influent

Step Feed

March 2022 BNR and ENR 204

AX – Anoxic zone (denitrification)
OX – Oxic (aerobic) zone (nitrification)
SC – Secondary clarifier (solids separation)
RAS – Return activated sludge
WAS – Waste activated sludge

Influent (Primary effluent) 
effluent

RAS WAS

AX OXAXAXAX OXOXOX SC



69June 2011

205

AlexRenew Step Feed Facility

Equalization Tank

ANAMMOX

PEPS Effluent

Dewatering 
Centrate

SBR
CS

RAS

BRB1 BRB2 BRB3 BRB4 BRB5

NMF

CSCSCSCS CS

BRB6

CS

SSTs

PEPS Effluent
Anoxic Zone

Aerated Zone

Legend

Swing Zone

Dewatering 
Centrate

SBR
CS

BRB1 BRB2 BRB3 BRB4 BRB5

NMF

CSCS

CS      Carbon Source

CSCSCSCSCS CSCS

BRB6

CSCS

SSTs

Anoxic Reactor

March 2022 205BNR and ENR

Oxidation Ditch

March 2022 BNR and ENR 206

BNR to ENR

Evolution

March 2022 BNR and ENR 207



70June 2011

Example of BNR to ENR

March 2022 BNR and ENR 208

Modified Ludzack Ettinger

MLE + post anoxic

• 1968 Barth proposes 3‐sludge, activated 
sludge process for nutrient removal

• 1975 Barnard patents Bardenpho® process

• 1980 University of Cape Town (UCT) process 
developed

March 2022 BNR and ENR 209

Milestones

Three Stage System for BOD and 
Nitrogen Removal

Post Denitrification w/Methanol

March 2022 BNR and ENR 210

WAS1

RAS1

PE

Secondary

WAS2

RAS2

SE

Nitrification

WAS3

RAS3

NE

Denitrification
Methanol

DE

Example: Western Branch WWTP, WSSC   30 MGD



71June 2011

Two Sludge System for BOD and Nitrogen 
Removal

March 2022 BNR and ENR 211

Example: Blue Plains, DC Water   370 MGD

WAS1

RAS1

PE

Secondary

WAS2

RAS2

SE

Nitrification Denitrification
Methanol

MLE With Denitrification Filter

March 2022 88

RAS

WAS

Methanol

Primary
Effluent

Nitrate
Recycle Denitrification

Filter

Filter
Effluent

BNR to ENR

213

What have you learned…

• What process is needed to go from BNR to 
ENR?

…a post denitrification process

March 2022 BNR and ENR



72June 2011

214

What have you learned…

• List three BNR/ENR processes that remove TN 
to less than 5.0 mg/L… 

…MLE

…Enhanced MLE

…step feed

…UCT

…Oxidation ditch

March 2022 BNR and ENR

215

What have you learned…

• The amount of TN removal in BNR processes 
depends primarily on the… 

…Nitrate recycle rate from nitrification to 
denitrification

…amount of nitrates returned to the 
denitrification process

March 2022 BNR and ENR

ENR

Overview

March 2022 BNR and ENR 216



73June 2011

• To further reduce total phosphorus 
concentrations, most WWTPs began adding 
increased quantities of chemicals 

• To further reduce total nitrogen 
concentrations, most WWTPs initiated a 
capital improvement project to add “Post” 
anoxic zones to already existing BNR facilities

March 2022 BNR and ENR 217

ENR Program

ENR Program

• ENR Program began in 2000

• For WWTPs greater than 0.5 mgd
– 95% of wastewater discharged into the 
Chesapeake Bay

– Grant funding available for upgrades

• WWTP discharge reduction goals:
– Reduce TP from < 3.0 mg/l to < 0.3 mg/l

– Reduce TN from < 8.0 mg/l to < 3.0 mg/l

March 2022 BNR and ENR 218

• Over the past two decades, BNR facilities have 
been upgraded to improve nitrogen removal 
efficiencies:

– Post anoxic zones for denitrification

– Mixed Bed Bio‐reactors (MBBR)

– Fixed film biological filters for nitrification

– Tertiary denitrification filters

March 2022 BNR and ENR 219

Enhanced Nutrient Removal



74June 2011

Bardenpho
(Enhanced Modified Ludzack Ettinger)

March 2022 BNR and ENR 220

• For WWTPs to upgrade from BNR to ENR, and 
satisfy new LOT requirements for nitrogen 
removal, an additional post‐denitrification 
stage is required; for example: 
– MLE + post anoxic
– MLE + MBBR
– MLE + Denit Filter
– Step feed + post anoxic
– Step feed + MBBR
– Step feed + Denit Filter

March 2022 BNR and ENR 221

Enhanced Nutrient Removal

Enhanced Nutrient Removal Process
With Pre‐ and Post Denitrification and Aeration

March 2022 BNR and ENR 222

Pre -Anoxic Aerobic

Waste 
Sludge

Effluent

STAGE      PURPOSE                                                .                               

Anoxic Denitrification and Nitrogen gas release zone

Aerobic (Oxic) Nitrification zone 

Return Activated Sludge, 0.5 Qin

Nitrate Recycle, 2 Qin

RS/Primary/

Secondary

Effluent Clarifier

Post Anoxic Post 
Aeration



75June 2011

Modified Bardenpho

March 2022 BNR and ENR 223

UCT Processes

March 2022 BNR and ENR 224

UCT

Modified UCT (MUCT)

Denitrification

Note:  (Almost) all nitrates entering 
anoxic zones should be denitrified 

The effluent “goal” NO3‐N 